OXYGEN 120 INSTALLATION

(o]
AIlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017



OXYGEN 120 INSTALLATION Hardware List

Flat head wood screw #9 x 7/8 long with #2 Phillips drive, silver
Used to attach surfaces and end panels

Hex set screw %2-13 x 2” long with 1/4” hex drive, black
Used on Legs

Hex cap machine screw ¥4-20 x 5/8” long with 3/16” hex drive, black
Used on spine beam mounts and cable trays

Hex cap machine screw ¥-20 x 2 3/4” long with 3/16” hex drive, black
Used on rails and legs

Hex set screw ¥-28 x 1/4” long with 1/8” hex drive, silver
Used on spine screens

Pan head machine screw 10-24 x 5/8” long thread cutting tip with #2 Phillips
Q@z drive, silver. Used to attach outlets.

Pan head machine screw 8-32 x 3/8” long thread rolling tip with #2 Phillips
%@*@“ drive, silver. Used to assemble electrical covers.

Pan head machine screw 10-32 x 1/2” long with #2 Phillips drive, silver.
Used on spine screens to attach base support brackets.

Flat head machine screw 10-32 x 1/2” long with #2 Phillips drive, silver.
Used on territory screens to attach base support brackets.

Pan head machine screw 8-32 x 1/4” long with #2 Phillips drive, silver.

%\) Used with acorn nuts to attach powerpole.
I Acorn nut 8-32 x 5/16” long, silver.
\_ ] Used with 8-32 x %4” long screws to attach powerpole.

Pan head drill point sheet metal screw #8 x 3/8ths” long with #2 Phillips
drive, silver. Used to attach Side Mount screens to hanging brackets
and endcap worksurface cantilevers to legs.

Flat head sheet metal screw #8 x 2” long with #2 Phillips
drive, silver. Used to mount Endcap Hutch to base.

Flat head sheet metal screw #10 x 3/4” long with #2 Phillips
drive, silver. Used to mount items to laminate storage cabinets.

Flat head self drilling screw #10 x 3/4” long with #2 Phillips

n (ﬁ drive, stainless steel. Used to mount screens.

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 2



OXYGEN 120 INSTALLATION

Revision Log

Date

Page No.

Description of change

Name

11/20/17

1-43

Originated

S. Powers

(o]
IS www.ais-inc.com

A

P-INSTRUCTOX120 Revision 11/20/2017




OXYGEN 120 INSTALLATION  End Leg Assembly

Straight Leg Assembly

Y-20 x 2.75L
hex cap screw and nut
6 places. Tighten fully.

/ Note: Place screw heads
&~ on OUTSIDE of bench.

Twist Plate

Rail Mount

Y2-20 x 5/8”L hex cap
screw Leqg Horizontal
2 places. Leave loose.

Note: Tighten set screw
until metal “forks” are
Insert leg to stops spread outward into tube

sides. Joint should have
Nno movement.

%-13 x 2L Set Screw.
n 2 places.

®
AlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 4



OXYGEN 120 INSTALLATION  Shared Leg Assembly

End Leg Assembly
(See page 4)

«» T Shared Leq Assembly

Mirror parts on End
Leg Assembly

I

Note: Use the same ¥4-20 x = e 11
2.75L Hex Cap Bolt and >0
Nut to hold on both parts. {Ej

®
AlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 5



OXYGEN 120 INSTALLATION single Sided Bench Leg
Assembly

hex :ﬁfgc)ﬁezv'f:#d nut & Note: Place screw heads
2 places. Tighten fully. on OUTSIDE of bench.

Rail Mount
Single bench '\
leg horizontal
24 or 30. LEFT END SINGLE ) ,
BENCH LEG Note, Rail Mount will
~L- ASSEMBLY straddle leg attachment

set screw.

Y4-20 x 2.75L
hex cap screw and nut

2 places. Tighten fully.

. Single Bench Spine
Beam Support Left ~J-

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 6



OXYGEN 120 INSTALLATION Single Sided Bench Leg
Assemblies

Single Bench Spine
Beam Support Right

Single Bench Spine
Beam Support Left

~1

Shared Leq
(mirror components)

~4

~J1- End Leqg Right

~1

End Leg Left

G

www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 7



OXYGEN 120 INSTALLATION  center Leg Assembly
Single Bench

Twist Plate
2 places

Oxygen 120 Single Bench
Center Leq Bracket

Y4-20 x 5/8” long
Hex Cap Screw

% % 4 places, leave loose

s

Single Bench Top Cap

#8-32 x 3/8” long i |
Pan Head Screw \_/ | i
3 places i

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 3



OXYGEN 120 INSTALLATION  center Leg Assembly
Single Bench

Cantilever

Y2-20 x 5/16” long
Hex Cap Screw 9
2 places

=7

Center Leq

RS
\ Ik

#8 x 3/8” long Pan Head b

n Drill Point Screw 2 places

(o]
AIlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017




OXYGEN 120 INSTALLATION  center Leg Assembly
Single Bench

@
£

Oxygen 120 Post Cover
Remove adhesive tape
backing and fix post cover
firmly to leg. 3 places

“~ >  Glide Housing
Firmly insert into post
using a soft mallet

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 10



OXYGEN 120 INSTALLATION center Leg Assembly
Double Bench

Twist Plate
3 places

Oxyagen 120 Double Bench
Center Leq Bracket

Y2-20 x 5/8” long
Hex Cap Screw
6 places, leave loose

#8-32 x 3/8” long /\; g

Pan Head Screw
2 places

Gl

www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 11



OXYGEN 120 INSTALLATION center Leg Assembly
Double Bench

Cantilever
2 places

Y4-20 x 5/16” long
Hex Cap Screw
4 places

Center Leq

NN
#8 x 3/8” long Pan Head “/;\,

n Drill Point Screw 4 places

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 12

/ﬁ@\\ -




OXYGEN 120 INSTALLATION center Leg Assembly
Double Bench

Oxygen 120 Post Cover

Remove adhesive tape
/ backing and fix post cover
firmly to leg. 3 places

Glide Housing
Firmly insert into post
using a soft mallet

Gllde \ .

4 T

(o]
AIlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017




OXYGEN 120 INSTALLATION  center Leg Assembly

= Triple Bench
79 Se e
==/

Twist Plate
3 places

Oxyagen 120 Triple Bench
Center Leqg Bracket

Single Bench Top Cap

#8-32 x 3/8” long
Pan Head Screw
3 places

Gl

www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 14



OXYGEN 120 INSTALLATION  center Leg Assembly

Y4-20 x 5/16” long
Hex Cap Screw
6 places

%-

v

’_--/d@v\

aN]—

(o]
AIlS www.ais-inc.com

#8 x 3/8” long Pan Head
Drill Point Screw 6 places

N

Cantilever

Triple Bench

Center Leq

|/

P-INSTRUCTOX120 Revision 11/20/2017 15



OXYGEN 120 INSTALLATION  center Leg Assembly
Triple Bench

[ H Oxygen 120 Post Cover

/—\ Remove adhesive tape

backing and fix post cover
H firmly to leg. 3 places

Glide Housing
Firmly insert into post
using a soft mallet

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 16



OXYGEN 120 INSTALLATION outlet & Powerway Cover
Installation

48w — 96w Powered Spine Beam

Assembly
(Shown on floor upside down)

Outlet port locations

10-24 x 5/8” Pan Head
Machine Screw with
thread cutting tip, 1 per
outlet in bottom hole &=

Insert numbered outlets
per plan, engaging left
or right as shown. Then
screw outlets to
powerway to secure.

Note: Overlap
flanges such that
small holes are
“behind” big holes.

Pan head machine
screw 8-32 x 3/8” long
thread rolling tip
8 places

Note: 36w and 42w

powered assemblies~—
accommodate 2
outlets only P

AIS www.ais-inc.com p NSTRUCTOX120 Revision 11/20/2017




OXYGEN 120 INSTALLATION wire Basket Installation

Twist plate
Center wire basket left

to right on spine beam.

|

i
A

%jb 5
-

Y2-20 x 5/8”L hex cap
screw
4 places. Tighten fully.

Note: Wire baskets for 36w and 42w spine
beams are made up of (2) 12” sections or (2)
15" sections, mounted as shown.
i
: %m

—

[
T I |

]|
36w and 42w spine I

beam assembly
48w - 96w spine N
beam assembly 1 A A A A B B A I [ A A

L J
AIS www.ais P-INSTRUCTOX120 Revision 11/20/2017 18



OXYGEN 120 INSTALLATION Single Bench

Single Bench Spine Splne Assembly

Assembly
2 places K =

Single Sided
L Bench Center Leg
Single Sided e
Bench End Single Sided NP
Left Leg Ingle olde
Bench End
Right Leg

—————— ] 25

Y2-20 x 5/8” long
Hex Cap Screws.

Tighten fuIIy.\

Twist plate

End Condition

n View from below left end

®
AlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 19



OXYGEN 120 INSTALLATION Double Bench
Spine Assembly

Single Bench Spine

Assembly
3 places

Double Sided
Bench End

Left Leg

Single Sided

: :. Bench End
7 : Right Leg
| /\ Single Sided
Single Sided Bench Center Leg
Bench End 1
Left Leg ’ 2
” . :
105 _ /2-20 x 5/8” long Twist plate
Hex Cap Screws. 6 places
© Tighten fully.
. ighten fully. \ P
e
—
P
8

End Condition View from below left end

®
AlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017

20



OXYGEN 120 INSTALLATION Triple Bench
‘ Spine Assembly

Single Bench Spine

—

. Assembly
Double Sided 3 places
Bench End Leg
3 places

Triple Bench
Center Leq

Y2-20 x 5/8” long
Hex Cap Screws.
Tighten fully.

1.25 ———E* / Twist plate
[1

End Condition

n View from below left end

®
AlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 21




OXYGEN 120 INSTALLATION  Jumper Installation

&

(=

[S=]
2
- }

= |
==
=4

X

)

p = -
= )

T X
G S
- 4

)

e |

=

=g
—+ )

Locking clip ———]

on powerway

MUST be present and

engaged

behind wedges — |

on jumper.

T 1T T T WV VT VT 10

T 1T T T WV T V17T T 7V 7V 1T VT 7T 7 3

CL LI T T T ¥V T 7T 7V V7 LT T T

[ ]
AIlS www.ais-inc.com

P-INSTRUCTOX120 Revision 11/20/2017

22




OXYGEN 120 INSTALLATION Bench Top Installation

Center of leg
plate

" Important: This

spacing varies
between leg type.
DO NOT use for

top placement.
Always center top
on spine beam as

indicated.

Metal tab prevents surface
from touching spine beam to
facilitate clamp on elements.

#9 x 7/8ths flat
head Phillips

4 places

X

www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 23

Gl



OXYGEN 120 INSTALLATIO Access Box Door Installation

Access Box
Trim Ring

Rubber gaskets on
short sides indicates
BACK

Rubber gaskets on
long side indicates
FRONT

View

from =
below \J
surface

Access Box Retainer

/8-32 x .75L Thread
AN Cutting Flat Head
Phillips 4 Places

Seat Door Slot
ON rubber gasket ":
Access Box Cover X

e - - 4
/ . ¥ - o\
e i e = q
T - .§ ; = 7 - O Y
— 0 = v 7 -
= vl a7 -
1) = el
- A a7 -
k o ) < - L
= ] N 7 -
- 7 —— o
i - a7
- &
X T

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 24




Single Gang

B |

(i
=)L)

c
9 1= 8 < =
[wm—
n.la .T“,..m n ms H\‘
= e co=92 7/
— = 2 = 00 c @®©
7)) e o< O — -
c o =Sc<c FN~NcCcOo -
— ....HeS . .. —
n LT O .
® Xemw
M 9 E s a
Py O w—
o o = ©
(a0 mn%J ,
n 0235
% O c© o
(&) e
o 0 =
&) S 0
A o9 @
rce o)
O 258 5
= = 825 23
(N S| = = = @©
< — g ©&lo O =L TR
— cls = c O£ o
| 5 n = c S
— o 9 ST 5
<C ol © o © -0 ©
=| O (o] O e o
e 25 s S
m nla 5 @ n
)
@\
—
Z
LL]

Data Jacks

P-INSTRUCTOX120 Revision 11/20/2017 25

AIlS www.ais-inc.com



OXYGEN 120 INSTALLATION Modesty Panel
Single Bench

Modesty Panel Modesty Cover
odesty Pane
\
#9 x 7/8” flat
Modesty Bracket ~ head Phillips
2 places 8 places

Y4-20 x 5/8 inch

Hex Cap Bolt
#9 x 7/8” flat
head Phillips
=
(-
N
> <D
I @
AIS  www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 26



OXYGEN 120 INSTALLATION Modesty Panel

Modesty Panel Double Bench

Top Modesty Bracket

/ 2 places

\ Y4-20 x 5/8 inch

Hex Cap Bolt

#IOx 7/8" flat _—]
head Phillips

’. Lower Modesy
- 2 Bracket
n \_/

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 27

| M




OXYGEN 120 INSTALLATION  Glass Spine Screen

Clear Polycarbonate 2” Compression Strip t
(Insert between Glass and Set Screw)

IN

Y2-28 x 1/4th
Set Screws

L N
fut | Il L ST
25 = NI [ Al

3 places

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 8




OXYGEN 120 INSTALLATION  Fabric Spine Screen

S gy

#10-32 x 1/2”

Flat Head Phillips
/ 4 places
e

Y-28 x 5/16”
Set Screws
4 places

L
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 29



OXYGEN 120 INSTALLATION

Spine Beam Covers

Spine Beam
Cover

\

//
@
Z

T

[~ =

SN

=

\
[

b

[ ]
AIlS www.ais-inc.com

-\ I
—/ —/
O\

P-INSTRUCTOX120 Revision 11/20/2017

30



OXYGEN 120 INSTALLATION Territory Screen
Assembly

Center Screen \/,

Assembly

Handed Screen

Assembly |
(Right Hand b
Shown a
/ ) L
n #10-32 x .5 inch Flat Head Machine Screw 4 Places

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 31



OXYGEN 120 INSTALLATION ' Glass Territory Screen

Assembly
Center Glass Screen

Bracket #0X-SLSCBM

Bracket #0OX-SLSCFM

#10-32 x 5/16” Flat Head // ‘g
Machine Screw 4 Places

Handed Glass Screen
Rail Assembly
(Right Hand Shown)

Q OX-SLSCBM

e '
+ Screw must not protrude i L

beyond inner rail surface

.

>
I

— Bracket #0X-SLSBML

\_ @

Bracket #OX-SLSFMR

[ #10-32 x 5/16” Flat Head —1
Machine Screw 4 Places

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 32



OXYGEN 120 INSTALLATION Glass Territory Screen

1

Glass Territory Screen

Installation

Assembly

/

Polycarbonate Spacer
3 places

A

(o]
IS www.ais-inc.com

Set Screw
Y4-28 X V4"
3 places

P-INSTRUCTOX120 Revision 11/20/2017

Insert polycarbonate spacers (3
places) down in between glass
screen and rail so that the spacer
is located on the side directly
behind the set screw holes.

Install set screws (3 places),
tightening to polycarbonate
spacers. Check to insure set
screw is not touching the glass
surface and is flush or below the
rail surface. (see image below)

Glass screen should be secure to
rail with no wobble.

Flush surface
required

R K

727,

33



OXYGEN 120 INSTALLATION ' Glass Territory Screen

End Cap Installation

ﬁ\t%

\

End Cap
(2 places)

A

» Tap gently using soft mallet
until end cap is properly
seated. DO NOT break tabs.

Assembly

A7

* If necessary, shave
excess paint on tabs
to insure end cap is

properly seated.

Rail Cover Installation

* Snap rail cover down onto
rail from above using block
of wood with soft mallet.

Rail Cover

* Insure Rail Cover is
properly seated

ANy

®
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 34



OXYGEN 120 INSTALLATIOI center Mount Screen Install

(same for glass or framed)

Bracket
#OX-SLSBMB

S =
.mm
© o
— O
~~

Tl =N,
< © @
CC
o LS
Tga
> I <

1

//,

—_ #9x7/8inch Flat Head

6 Places

P-INSTRUCTOX120 Revision 11/20/2017 35

AIlS www.ais-inc.com



OXYGEN 120 INSTALLATION Left or Right Screen Install
(same for glass or framed)

——

(=~
] :
|
—1E]l \ m|

Y2-20 x 5/16 inch
_—— Hex Cap Screw
2 Places

MRS
)

®
(o

- #9 x 7/8 inch Flat Head
n | ' — 4 Places
|

(o]
AIlS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017

36



OXYGEN 120 INSTALLATION End Leg Cover

#9 Flathead Phillips
7/8™ long
4 Places

AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 37



OXYGEN 120 INSTALLATION Double Bench

Power Pole Installation

/“ - B 5 ==
Do not (k | ! : H l.‘{ |
install beam m | F L] | ‘
endcap \ | L
gz =d
4 | =) ||
Flush with %
bench top L
I
U‘ ] — Align edge with
| back of bench top
4//
) Ni #9 flathead
[ Phillips
7/8" long
6 Places
[ J '
| /
] |
\X \\ -
\% 'E
15t | Plumb pole,
T rest bottom
JLLL— on floor
. — 8-32 x 5/16” pan head
1 14 machine screws and acorn nuts
n | 6 places

[ ]
AIlS www.ais-inc.com

P-INSTRUCTOX120 Revision 11/20/2017 38



OXYGEN 120 INSTALLATION Single Bench

Power Pole Installation

8-32 X ¥4 inch
pan head
machine
screws and
acorn nuts

3 places

P

Vs

#9 flathead
Phillips

7/8"long —— 771
5 Places

AIlS www.ais-inc.com

P-INSTRUCTOX120 Revision 11/20/2017

39



OXYGEN 120 INSTALLATION  power pole coupler

and cover

#8-32 x 3/8
inch pan head
Phillips thread
rolling screw
4 places

SRR s |

| ]

L]
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 40




OXYGEN 120 INSTALLATION Base Feed Vertical Wire

Manager
|
7§ N IR |

Floor

3/8-16 Panel Glide and Junction
Carpet Gripper Box

Manager Manager

Cover

@/{ﬂ@y |
6’ base feed hardwired by
electrician to floor box

Locking clip on powerway
& MUST be present and

engaged behind wedges
on jumper.

. Ly ¢ b
= S ini
i S — 0 O
= = ‘ . - aonoooonononoononoonnnor
| 1] AL g (C I Tl __
= = AR RO RO R O R R S B
| ! ———

T

o = ik

(e

AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 41



OXYGEN 120 INSTALLATION  Endcap Worksurface

Reuse from
\ N e e leg assembly
—| Hex cap
/‘ ,# % __| head
;, Y4-20 x 5/16
Endcap inch long
Cantilever "4 places
Left Hand Outside
Endcap location
Cantilever
Right Hand o
- 6 1inches 6 inches o

. #8 x 3/8ths” pan head drill
S — point sheet metal screw
4 places

||

°
o
Cmc—r 1
i
) (-] L) 0|
i 1

#9 flathead
Phillips
7/8" long
12 Places —

&/

L
AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 42



OXYGEN 120 INSTALLATION Endcap Hutch

Endcap Worksurface
(No Holes)
Do not use here

\ Endcap Hutch Worksurface
(6 holes with counterbores on bottom)
Install like Endcap Worksurface. See
Previous page

Installation Facing Aisle

= Align WS holes
with holes in
Endcap Hutch

#8 x 2 inch
Flat Head

_— Phillips Screw
6 places

f——

Counter-bores
face - i
down/bottom = A il “ P

AIS www.ais-inc.com P-INSTRUCTOX120 Revision 11/20/2017 43




